Technical Package
Cover Page

This file contains the following documents:
1. Summary of application (in plain language)

e English
e Alternative Language (Spanish)

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)

e English
e Alternative Language (Spanish)

3. Second notice (NAPD-Notice of Preliminary Decision)

e English
e Alternative Language (Spanish)

Application materials
5. Draft permit
Technical summary or fact sheet

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1. Resumen de la solicitud (en lenguaje sencillo)
e Inglés
e Idioma alternativo (espafol)
2. Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un
[...]
CHLORINE SOLUTION

)| BAFFLE

BAFFLE

L

A

FIN

RAS
Y
= /A5
DIGESTER BASIN AERATION BASIN
NO. 1 NO. 1
o
ADJUSTABLE — Y SCUM_RETURN
DECANT AIRLIFT AIRLIFT ‘\
%J - WRSTE — o SCUM RETURN ' RAs
Y
S A4
E f
9]
< DIGESTER BASIN AERATION BASIN _—
— NO. 2 c NO. 2 Vg
— C N s RAS/WAS AIRLIFT
w/ EXPANSION BOX
ADJUSTABLE/
DECANT AIRLIFT WAs
! A
~ WAS -
PROCESS AIR
)

EFFLUENT

| DIGESTED/STABILIZED SLUDGE E |:|
APPROX_2% DRY SOLIDS

/ NOTCH
ING WEIR

WARD, GETZ & ASSOCIATES, PLLC
TEXAS REGISTERED ENGINEERING FIRM F-9756

CONSULTING ENGINEERS

>(ﬁU NDERFLOW
)

N—UNDERFLOW

DEER TRAILS WWTP
MONTGOMERY COUNTY, TX
FLOW DIAGRAM
PHASE Il - 0.06 MGD

SCALE: N.T.S.
DESIGN: JGI
DRAWN: PT

EXHIBIT 2

2500 Tanglewilde, Suite 120
Houston, Texas 77063
713.789.1900

PROJECT No. 40100-001



AutoCAD SHX Text
OVERFLOW BAFFLE

AutoCAD SHX Text
45° V NOTCHMEASURING WEIR

AutoCAD SHX Text
CL2 BASIN NO. 1

AutoCAD SHX Text
FINAL EFFLUENT

AutoCAD SHX Text
CHLORINE SOLUTION

AutoCAD SHX Text
STILLING WELL

AutoCAD SHX Text
RAS/WAS AIRLIFT w/ EXPANSION BOX

AutoCAD SHX Text
SCUM RETURN AIRLIFT

AutoCAD SHX Text
AERATION BASIN NO. 1

AutoCAD SHX Text
DIGESTER BASIN NO. 1

AutoCAD SHX Text
DIGESTER BASIN NO. 2

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
CLARIFIER EFFLUENT

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
CLARIFIER NO. 1

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
AERATION BASIN NO. 2

AutoCAD SHX Text
RAS

AutoCAD SHX Text
SCUM RETURN

AutoCAD SHX Text
PROCESS AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
ADJUSTABLE DECANT AIRLIFT

AutoCAD SHX Text
ADJUSTABLE DECANT AIRLIFT

AutoCAD SHX Text
RAS

AutoCAD SHX Text
BARSCREEN BOX

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
CHLORINATOR

AutoCAD SHX Text
DIGESTED/STABILIZED SLUDGE APPROX 2% DRY SOLIDS

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
PROCESS AIR

zcastillo
Rectangle


—_— .

N
LIFT STATION

BARSCREEN BOX

——

/‘
LIFT STATION

BARSCREEN BOX

PROCESS AR

DIGESTED/STABILIZED SLUDGE

APPROX_2% DRY SOLIDS

_— 1 T~
E <“V‘A‘V‘A«S
%) ~ ~
g DIGESTER BASIN »TAER]ATON BASIN CLARIFIER o
Bl NO. 1 NO. 1 NO. 1 <
SCUM _ 3(/?\/\5;/ {
A — ~L. T
AA\DJUSATABLE——/’(— SCOM RETURNA] [ Mg~ R\ overrLow
DECANT AIRLIFT N ‘5 oy f - | BarrLe
| AN |
- — = — ‘
= WASTE o SCUM RETURN RAS \ ‘\
— | | |
5#M \ /
= \/\{f@ \ /
] A ~ . D WA _ W
DIGESTER BASIN AERATION BASIN - SN WL
[—————]
NO. 2 C - NO. 2 RAS/WAS A\RUFT/
w/ EXPANSION BOX
ADJUSTABLE/
DECANT AIRLIFT e ~__ -
— — WAS -
PROCESS AR
DIGESTED/STABILIZED SLUDGE D
APPROX_2% DRY SOLIQS O
PROCESS AR
O O
X o
RAS
Y
p _WAS
< DIGESTER BASIN AERATION BASIN CLARIFIER P
NO. 3 NO. 3 a8
SCOM — 6(@1‘“
ADJUSTABLE——— SCUM RETURN— OVERFLOW
DECANT AIRLIFT | \}\ BAFFLE
- WASTE - = SCUM RETURN ~ as = —-
N _
m f
< DIGESTER BASIN AERATION BASIN /,
NO. 4 ( - NOC. 4 RAS/WAS AIRLIFT
w/ EXPANSION BOX
ADJUSTABLE/
DECANT ARLIFT VAS
«—<WAS—A -
PROCESS AR
O O
X o

— ———

=z
o
=
2
(@}
%]
LJ
=z
x
(@}
-
T
[®]
| o
~_—UNDERFLOW
1 BAFFLE y
i
CLZ? L
(—BASIN—
-
NO. |1
D
e
" \-UNDERFLOW
\ BAFFLE
.
ji 45° vV NOTCH
=3 MEASURING WEIR
oL
L
L
CHLORINATOR
o—of—
z
[}
E
3
(@]
9]
L
=z
o
9
I
O
v
~_L—UNDERFLOW
'j( BAFFLE
-
CL2
(- BASIN-——|
~—
NO. 2
N
- N—UNDERFLOW
\ BAFFLE
F
2a 45"V NOTCH
Z3 MEASURING WEIR
b
L

WARD, GETZ & ASSOCIATES, PLLC
2500 Tanglewilde, Suite 120

TEXAS REGISTERED ENGINEERING FIRM F-9756

CONSULTING ENGINEERS

Houston, Texas 77063

713.789.1900

FLOW DIAGRAM

DEER TRAILS WWTP
MONTGOMERY COUNTY, TX
PHASE lll (FINAL) - 0.112 MGD

SCALE: N.T.S.

DESIGN: JGI

DRAWN: PT

EXHIBIT 3

PROJECT No. 40100-001


AutoCAD SHX Text
OVERFLOW BAFFLE

AutoCAD SHX Text
45° V NOTCHMEASURING WEIR

AutoCAD SHX Text
CL2 BASIN NO. 1

AutoCAD SHX Text
FINAL EFFLUENT

AutoCAD SHX Text
CHLORINE SOLUTION

AutoCAD SHX Text
STILLING WELL

AutoCAD SHX Text
RAS/WAS AIRLIFT w/ EXPANSION BOX

AutoCAD SHX Text
SCUM RETURN AIRLIFT

AutoCAD SHX Text
AERATION BASIN NO. 1

AutoCAD SHX Text
DIGESTER BASIN NO. 1

AutoCAD SHX Text
DIGESTER BASIN NO. 2

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
CLARIFIER EFFLUENT

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
CLARIFIER NO. 1

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
AERATION BASIN NO. 2

AutoCAD SHX Text
RAS

AutoCAD SHX Text
SCUM RETURN

AutoCAD SHX Text
PROCESS AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
ADJUSTABLE DECANT AIRLIFT

AutoCAD SHX Text
ADJUSTABLE DECANT AIRLIFT

AutoCAD SHX Text
RAS

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
CHLORINATOR

AutoCAD SHX Text
DIGESTED/STABILIZED SLUDGE APPROX 2% DRY SOLIDS

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
PROCESS AIR

AutoCAD SHX Text
BARSCREEN BOX

AutoCAD SHX Text
OVERFLOW BAFFLE

AutoCAD SHX Text
45° V NOTCHMEASURING WEIR

AutoCAD SHX Text
CL2 BASIN NO. 2

AutoCAD SHX Text
FINAL EFFLUENT

AutoCAD SHX Text
CHLORINE SOLUTION

AutoCAD SHX Text
STILLING WELL

AutoCAD SHX Text
RAS/WAS AIRLIFT w/ EXPANSION BOX

AutoCAD SHX Text
SCUM RETURN AIRLIFT

AutoCAD SHX Text
AERATION BASIN NO. 3

AutoCAD SHX Text
DIGESTER BASIN NO. 3

AutoCAD SHX Text
DIGESTER BASIN NO. 4

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
CLARIFIER EFFLUENT

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
CLARIFIER NO. 2

AutoCAD SHX Text
WASTE

AutoCAD SHX Text
AERATION BASIN NO. 4

AutoCAD SHX Text
RAS

AutoCAD SHX Text
SCUM RETURN

AutoCAD SHX Text
PROCESS AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
ADJUSTABLE DECANT AIRLIFT

AutoCAD SHX Text
ADJUSTABLE DECANT AIRLIFT

AutoCAD SHX Text
RAS

AutoCAD SHX Text
BARSCREEN BOX

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
CHLORINATOR

AutoCAD SHX Text
DIGESTED/STABILIZED SLUDGE APPROX 2% DRY SOLIDS

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
UNDERFLOW BAFFLE

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
MIXED LIQUOR

AutoCAD SHX Text
PROCESS AIR

zcastillo
Rectangle


Attachment 6

Site Map



750

0061°68L°¢LL n_<_>_ m|_|_m
€90/ / SDX8| ‘uo}snoH
LOg 8ng ‘epims|bub) 00SZ
96L6°°N NOILVYLSTOFY WYId SVXA.L
SYHHANIONE ONLLTASNOD
dTT “SHLVIDOSSV ® ZLUO ‘AYVA I

XL 'ALNNOD AYIOWOLNON
TOOST8STOOOM .
1DO1¥1SId ¥31VM TIvYL ¥33a

DETENTION POND

HAZEL LAKE DR

DETENTION POND

BOUNDARY OF AREA SERVED

DEER TRAIL WATER DISTRICT
280 HOMES

BMP*19A029.1_18SIND \AYIWIULSG d LMAM - 00\SIIeLL 193d - TOO\SBuIp|oH Biagualyey 00TO:Z INd G0:2 G20Z/ET/!



AutoCAD SHX Text
W

AutoCAD SHX Text
G

AutoCAD SHX Text
A

AutoCAD SHX Text
2500 Tanglewilde, Suite 301 Houston, Texas 77063 713.789.1900

AutoCAD SHX Text
750'

AutoCAD SHX Text
0


Attachment 7

Sewage Sludge Solids Management Plan



ATTACHMENT NO. F
DOMESTIC TECHNICAL REPORT 1.0
Section 6.F Sewage Sludge Solids Management Plan

DEER TRAILS WATER DISTRICT WWTP
SLUDGE PRODUCTION RATES

Phase | 100% 75% 50% 25%
Daily Average Flow in MGD 0.03 0.023 0.015 0.008
Digester Volume in cubic feet 1627

or 12170 gais.

CBOD 5 Influent 300 g/l
CBODS5 Effluent 5 mg/l
Net Removal 295 mg/l

DAILY PRODUCTION
Removal of Lbs. BODS5/Day 74 55 37 18
Lbs. of Dry Sludge 23 17 12 6
(Using 30 days sludge age at 20C, 0.315 Ibs)
Lbs of Wet Sludge Produced 1162 872 581 291
(At 2% solids, (bs.dry/0.015)
Volume of Wet Sludge Produced 139 105 70 35
(gal/day)=Ibs. wet/8.34
REMOVAL SCHEDULE
Digester Voi / Vol wet sludge produced = 87 116 175 349

days between empties
The MLSS will be kept between 3,000-mg/! and 5,000-mg/1

Sludge will be removed from digester when digester is full of thickened solids. Sludge will be removed
by a resistered transporter and hauled to a permitted disposal site.



ATTACHMENT NO. F
DOMESTIC TECHNICAL REPORT 1.1
Section 7 Sewage Sludge Solids Management Plan

DEER TRAILS WATER DISTRICT WWTP
SLUDGE PRODUCTION RATES

Phase Il 100% 75% 50% 25%
Daily Average Flow in MGD 0.06 0.045 0.030 0.015
Digester Volume in cubic feet: 3254

or 24340 gals.

CBOD 5 Influent 300 mg/l
CBODS Effluent 10 mg/l
Net Removal 290 mg/!

DAILY PRODUCTION
Removal of Lbs. BOD5/Day 145 109 73 36
Lbs. of Dry Sludge 46 34 23 11
(Using 30 days siudge age at 20C, 0.315 Ibs)
Lbs of Wet Sludge Produced 2286 1714 1143 571
(At 2% solids, Ibs.dry/0.01 5)
Volume of Wet Sludge Produced 274 206 137 69
(gal/day)=Ibs. wet/8.34
REMOVAL SCHEDULE
Digester Vol / Vol wet sludge produced = 89 118 178 355

days between empties
The MLSS will be kept betwesn 3,000-mg/l and 5, 000-ma/i

Sludge will be removed from digester when digester is full of thickened solids. Sludge will be removed
by a resistered transporter and hauled to a permitted disposal site.



ATTACHMENT NO. F
DOMESTIC TECHNICAL REPORT 1.1
Section 7 Sewage Sludge Solids Management Plan

DEER TRAILS WATER DISTRICT WWTP
SLUDGE PRODUCTION RATES

Phase Ill (Ultimate Buildout) 100% 75% 50% 25%
Daily Average Flow in MGD 0.112 0.084 0.056 0.028
Digester Volume in cubic feet: 6509

or 48687 gals.

CBOD 5 Influent 300 mgft
CBODS5 Effluent 10 mg/t
Net Removal 290 mg/l

DAILY PRODUCTION
Removal of Lbs. BOD5/Day 271 203 135 68
Lbs. of Dry Sludge 85 64 43 21
(Using 30 days sludge age at 20C, 0.315 1bs)
Lbs of Wet Sludge Produced 4266 3200 2133 1067
(At 2% solids, |bs.dry/0.015)
Volume of Wet Sludge Produced 512 384 256 128
(gal/day)=Ibs. wet/8.34
REMOVAL SCHEDULE
Digester Vol / Vol wet sludge produced = 95 127 190 381

days between empties
The MLSS will be kept between 3,000-mg/l and 5,000-mg/l

Sludge will be removed from digester when digester is full of thickened solids. Siudge will be removed
by a resistered transporter and hauled to a permitted disposal site.



Attachment 8

Summary Transmittal Letter Approval



Jon Niermann, Chairman
Emily Lindley, Commissioner
Bobby Janecka, Commissioner
Toby Baker, Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Reducing and Preventing Pollution

September 16, 2021

Ryan Byrd, P.E.

Ward, Getz & Associates, PLLC
2500 Tanglewilde, Suite 120
Houston, TX 77063

Re:  Deer Trail Water District LLC
Deer Trail Water District WWTP
Permit No. WQ0015815-001
WWPR Log No. 0921/015
CN605688696, RN110831773
Montgomery County

Dear Mr. Byrd:

Texas Commission on Environmental Quality (TCEQ) received the project summary transmittal
letter dated August 24, 2021 and the the subsequnt submittal of additional project information.

The rules which regulate the design, installation and testing of domestic wastewater projects are
found in 30 TAC, Chapter 217, of the Texas Commission on Environmental Quality (TCEQ) rules

titled, Design Criteria for Wastewater Systems.

The purpose of this project is to install a used activated sludge package plant with a capacity of
30,000 GPD (2-hr peak flow of 83 gpm) to begin providing service to the surrounding
residential development in accordance with Phase 1 of the current wastewater permit. The
package plant to be installed will consist of one (1) aeration basin, one digester, one clarifier, and
one chlorine contact chamber. The design influent characteristics are 300 mg/L of BODs, 300
mg/L of TSS, and 40 mg/L of Ammonia Nitrogen. The permitted effluent limitations for Interim
Phase t are 10 mg/L of CBODs, 15 mg/L of TSS, 3 mg/L of Ammonia Nitrogen, 63 CFU or MPN
of E.coli/100 ml, and a minimum dissolved oxygen of 6.0 mg/L.

The proposed components of the project are:

Inlet bar screen

One aeration basin: 21’x12'x11.3 SWD (volume 2,848 cu ft)

One aerobic digester: 15x12'x11.3’ (volume 2,034 cu ft)

One 18’ diameter clarifier (volume 2,876 cu ft)

One chlorine contact chamber (360 cu ft)

Liquid chlorination system

Two (2) positive displacement blowers, each 350 scfm at 7 psig

Flow measurement consisting of “V” notch weir, ultrasonic flow measuring system, and
circular chart recorder

P.0.Box 13087 = Austin, Texas 78711-3087 + 512-239-1000 + tceq.texas.gov

How is our customer service?  tceq.texas.gov/customersirvey



Ryan Byrd, P.E.
Page 2
September 16, 2021

TCEQ review of the submitted information seems to indicate that the proposed WWTP with a
daily average flow capacity of 30,000 GPD, as detailed in the submitted documents, meets at
least the minimum requirements of 30 TAC Chapter 217: Design Criteria for Wastewater
Systems. Based on the results of the TCEQ review, this project is conditionally approved for
construction. The condition is that all work be completed to the requirements of Chapter 217

You must keep certain materials on file for the life of the project and provide them to TCEQ
upon request. These materials include an engineering report, test results, a summary
transmittal letter, and the final version of the project plans and specifications. These materials
shall be prepared and sealed by a Professional Engineer licensed in the State of Texas and must
show substantial compliance with Chapter 217. All plans and specifications must conform to any
waste discharge requirements authorized in a permit by the TCEQ. Certain specific items which
shall be addressed in the engineering report are discussed in §217.6(d). Additionally, the
engineering report must include all constants, graphs, equations, and calculations needed to
show substantial compliance with Chapter 217. The items which shall be included in the
summary transmittal letter are addressed in §217.6(d)(1)-(9).

Within 60 days of the completion of construction, an appointed engineer shall notify both the
Wastewater Permits Section of the TCEQ and the appropriate Region Office of the date of
completion. The engineer shall also provide written certification that all construction, materials,
and equipment were substantially in accordance with the approved project, the rules of the
TCEQ, and any change orders filed with the TCEQ. All notifications, certifications, and change
orders must include the signed and dated seal of a Professional Engineer licensed in the State of
Texas.

This approval does not mean that future projects will be approved without a complete plans and
specifications review. The TCEQ will provide a notification of intent to review whenever a
project is to undergo a complete plans and specifications review. Please be reminded of 30 TAC
§217.7(a) of the rules which states, “Approval given by the executive director or other authorized
review authority does not relieve an owner of any liability or responsibility with respect to
designing, construcling, or operating a collection system or treatment facility in accordance with
applicable commission rules and the associated wastewater permit”.

H you have any questions, or if we can be of any further assistance, please call me at (512) 239-
4924.

Balt#ar Lucero-Ramirez, P.E.

Wastewater Permits Section (MC 148)

Water Quality Division

Texas Commission on Environmental Quality

cc: TCEQ, Region 12 Office



Attachment 9

Sample Results



ANWDLS

December 06, 2024

Annie Buchanan

Aggregate Water Services

PO BOX 9923
Spring, TX 77387

Report ID: 20241206121816AEN

Laboratory Report

130 S. Trade Center Parkway, Conroe TX 77385

The following test results meet all NELAP requirements for analytes for which certification is available. Any deviations
from our quality system will be noted in the case narrative. All analyses performed by North Water District Laboratory
Services, Inc. unless noted.

For questions regarding this report, contact Monica Martin at 936-321-6060.

Sincerely,

7 _
e
P

Aundra Noe

Project Manager

///&éf

Tel: (936) 321-6060
Email: lab@nwdls.com
www. NWDLS.com

Page 1 of 13




ANWDLS

Aggregate Water Services
PO BOX 9923
Spring, TX 77387

Outfall 001
2413668-01

Client Sample ID:
Lab Sample ID:

Sample Results

Sample Matrix:
Date Collected:

130 S. Trade Center Parkway, Conroe TX 77385
Tel: (936) 321-6060

Email: lab@nwdls.com

www. NWDLS.com

TCEQ TX-C24-00185